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/ LOAD TEST FOR GULLY TOPS AND MANHOLE TOPS

Kh6ch hing/cient; C6ng ty TNHH Thuong mqi vi Chi6u

Dio chi: Sd 1321, dcdng 6idi Ph6ng,

Y6u cbu/Bequest: Th& tai sin phdm song chin rdc

T6n mEulsorn ple name: Song chin r6c Composite kich thrrdc khung 960x530mm, n5p 850x430mm

Cdp tiii/c/oss;

Xudt x,Jf source:

M6 ti mIu/Description:

PP thrl/restmenthod:

Nhgn x6t/Femar&: Kdt qui th& nghigm
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W Giiim sdt:

/Consu!tant

OV. Thi c6ng:
/Constractor

12.5 tdn

C6ng ty TNHH Thuong m4ivi ChiSu s6ng Rang D6ng

1 m5u nguy€n
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c|u/ Test results meet the requested load
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TGn chiti6u
I Characteristics

Don vi
lUnits

Kdt quA

lResults

Y€u cbu/fteguests

TCVN 10333-3:2014

t Klch thurdc

lDimension
mm 960x530

2
Errdng kinh hoic chiilu rgng cira n5p, N

f Diometer or width of monhole
mm 430.0

3
Dulng kinh tdm l6t
/Diameter of test blook

mm 3s5.0 356

4

X5c dinh biSn dang dr-r sau 5 lln thr? b 314 mtsctli
y6u cbu/Determine measurement of the permanent of
the cover ofter five times the application of a/4 of the
test load

+ Tiitrgng thil/Test load KN 93.75
+ Bidn dqng drr sau 5 lbn th&

f Measurement of the permonent of the
cover after five times

mm 437 3 N/500 = 0.85

5
Ih(r tAi & tii trgng thi6t kd
lApplication of the test lood
+ Tiitrgng lhit/Test toad KN 125.00
+ Thligian duy tr) t6i
/Time maintained of test lood

s 30.0 30+ 32

+ Tinh tr4ng miu sau khi th[r
lsample stotus ofer testinq

Kh6ng h6nC/tJndamaged

a\\o'

);

BM 60 ftEsTthmiXT -06"46
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